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Thasuascanrent: HukeronsCKrR 32807 Crannrbi pYs “IOTHCT" (Vkpansa)
Producer: Nikopol steel pipe plant YUTIST, CISGo (Ukraine)

Jucros 1 Sheets 4 .

E‘Q_ 56, np. TpyGincon 58, Trubnikov av., 3
: r.Wmonoms 1 Nikopol city. s 4&’ 1
JAHenponetpoBcKas 061 Oniepropetrovsk region, Q
Ypaug, 53281 Ukraine, p.o. ind. 53201
1el+38-05662-25062, 22147 fax:¥38-0562-25062 510537 07-202-1326-WP-0650{10 «
EMAIL: UTSTRUTIST.COMUA WIWW.STEELPROM.COM
CEPTUOUWKAT [IPUEMOYHLIX UCHbITAHWY / CERTIFICATE OF CHECK TESTS M 597-8 oridd. 09.11.2010
8 coorseTcrEuK ¢ f in ace. with EN 10204/3.1B
Bua rpys. mecr naKeTbl Tpysononyyaresis Koxrpakr Ne
Type of cargo places bundles Consignee American Piping Products, Inc. Contract No 3
ABTOMOGMAL Ne Kon-so rpys mecr Crpana HasHaueHmst Rara
Truck No Q-ty of packages 13 Destination country USA Date 20.05.2010
Hammenosansue nPoAyKuUMM Cratgapr Hepaspyuaoume Mapxa cranu TepmocbpatoTka / heat freatment
Description of goods Standard UCnBITaHNg MPoINeHs Steel grade c gﬂpoxam'tzoro Harpesa
TPyObi Cransibie becuostbie ASTM/ASME A/ SA 53A er rolling heating
. NDE GrB/Cr.6 YpoBeHt TEXHUHECKOA XapaKTepucTUKA PSL1
seamiess steel pipes JSA106/A/SA 3331 API 5L Level of technical characteristic PSL.1_
Oononuvrentusie TpeGosatns: cornacko Konypakra Ne 3 o1 20.05.2010 . Mapxmpoaxa. comackHo KorTpaxta Ne 3 o7 20.05.2010
Additional requirements: according to Contract No 3 dd. 20.05.2010 :_acgording to Contract No 3 dd. 20.05.2010
fe)
=z - Hapyxusii quamerp{mm) X | pasmep X Tonnuea s
Ne aaBogcKo# . - 2 Crocob Kon-so | Konso | Komeso | Kom-so, { Kon-so,
g nap'rﬁu Tomua Crevi(uu) X |crenio (o x punal - 2| & &| wusrovosnenusn | Gpyrro, vl werro, T | cbyTos | meTpos wrTyx Ne mecra
= Any2(han) o) 5 |82
Q 07 >
E Lot nurmber Heat No Outer diameter (mm) x SxW.T. (inch} x x g 2 Method of ngty Q:laxwmty Quantity | Quartity,| PCSof | o o no
= + W.T. (mm) x Length (mm) Length (foot) @ manufactere MTm'S : M‘.'ro;;s of feet meters pipes
1 01601 4477 60.,3%5,54x11582 2"0,218™38" 80 - ropgedJhotfin. 1,655 1,650 721,97 220,06 19 83
2 01602 44717 60,3%5,54x1 1582 2%0,218"x38’ 80 -  ropmedpShotfin. 1,655 1.650 72187 220,06 19 67
3 0160/3 44717 60,3%x5,54x11582 2'x0,218"x38° 80 - rop.pethJhotfin, 1,655 1,650 721,97 220,06 19 58
4 0160/4 44717 60,3x5,54x11582 2'%0,218"x38’ 80 ~  ropaedshotfin. 1,645 1,640 72197 220,06 18 61
5 0160/5 44717 80,3x5,54x11582 2°x0,218"x38" 80 - ropged./hot fin. 1,655 1,650 72197 220,086 19 66
6 0160/6 44717 60,3x5,54x11582 2%0,218"38 80 - roppedJhotfin. 1,655 1,650 721,87 22006 19 &2
7 016077 44717 60,3x5,54x11582 2"x0,218"x38" 80 ~  rop.ged./hot fin, 1,656 1.650 721,97 220,08 19 60
8 0160/8 44717 60,3x5,54x11582 2"%0,218"38" 80 -~  rop.aed./hot fin. 1,645 1,640 721,87 220,06 19 64
9 0160/9 44717 60,3x5,54x11582 2"x0,218™G38' 80 - rop.gedthotfin. 1,645 1,640 721,87 220,06 19 65
10 0160710 44717 60.3x5,54x11582 27%0,218"%38" 80 - rop.zepnotfin. 0,265 0,260 113,99 34,75 3 70
11 0160/11 44717 60,3x5,54x11582 2"x0,218"x38" 80 - rop.aedshotfin. 1,645 1,640 721,87 220,06 19 68
12 0160M12 44717 60,3x5,54x11582 2'%0,218™38" 80 ~ ropaed./hotfin, 1,645 1,640 721,87 220,08 19 68
13 0160113 44717 60,3x5,54x11582 2"%0,218"38" 80 ~  rop.pedpJhotfin. 1,645 1,640 72197 22006 19 58
’ uror ftofal (13) 20,065 20,0006 8777,58 267544 231
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i'_C]_ CEPTUDUKAT MPUEMOYHBLIX UCTILITAHUM / CERTIFICATE OF CHECK TESTS Ne 597-B

PE3VMLTATB! UCHLITAHUM { TEST RESULTS )

N N XuneCKinii COGTaB TPYOHON SarOTpEIM / Cemical Composiion Of pipe Bilet

N CE=%CHAMN/E+  [%Cr+%Cus%Mor
Maccosas gons anemexToB, % Element fraction of total mass, % (HCH%BMo+%VYE | %Ni+%V No+V | No+HV#TT
Heat No C | si] Ma | s T P T o | N | Cu T Mo J VINI| T .
44717 0,18 022 047 0021 00200 0,02 0,02 0,03 0,00t 0,005 0,001 0,005 0,28 0,08 0,006 0,011
1 4 4 L4
Ne niasm XumuMveckuit COCTaB roTOBOM NPOGYKUMM 7 Chemical composition of finished material CE=%CH%MGe+ | %Cre%Cu+%Mor
Maccosas,nona aneMentos, % Element fraction of total mass, % (%Cr+%Mot%VYS  [%NH+%V No#V | Nb+VTI
Heat No C 1 si|] Mo | ST P JC | N | cu | Mo [ VINbO] T -
44717 019 026 045 0014 0018 004 0,02 0,02 <0,01 "<0,01 <0,01 <0,01 0,27 0,08 <0,02 <0,03
. > )
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‘ Homep , Mexamnsecie cagiicrsa / Mechanical properim Venbiranue #a Yaap o tliapms, ofpasiw ¢ Ve Teuneparypan "
o 33B0OKO paspesoM % Test tempersture
z&: napTHA Tpegen NpoHHOCTH Tpepen Texywectu Yarurenve Elongation Chrpy impact test, Venotch
S : Nerinasige] Tensiestrength, Rm | Yield strength, Rp Xy ] Fxb
e HeatNo pasMep -
“; . ofpasua,
. 114 cpeguee c°
Set for testing MPa pst MPa P8l A% speci 1 2 3 average
size, mm
016071 44717 481 71000 337 48900 32 103,33 18 17 18 17,7 355
481 68500 383 52500 33
2 016072 44717 489 68000 322 46700 36 103,33 13 11 13 123 -55°
494 71500 359 52000 34
3 016013 44717 438 72000 355 51500 32 103,33 7 9 9 83 55°
515 74500 385 56000 32
4 0160/4 44717 493 70000 276 40000 34 103,33 17 19 20 18,7 -55°
489 71000 281 40700 33 .
5 0160/5 44717 482 70000 335 48600 33 10x3,33 25 27 25 257 55°
: 482 70000 350 51000 34
8 0160/6 44717 489 71000 361 52500 34 103,33 10 g 10 9,7 -55°
+ 488 74000 373 54000 32 * .
7 016017 44717 476 69000 317 460006 30 103,33 12 11 12 17 -55°
469 68000 325 47100 30
8 0160/8 44717 460 68500 300 43500 36 10333 9 10 10 9,7 -55°
460 66500 318 46100 33
g 0160/9 44717 479 69550 345 50000 32 10x333 ¢ 9 9 8.0 -65°
475 69000 333 48300 32
10 0160/10 44717 482 70000 328 47600 32 103,33 8 8 9 8,3 -55°¢
480 69500 321 48500 34
11 0160/11 44717 474 70500 326 47300 34 103,33 10 8 10 9,3 -55°
’ 487 68500 355 51500 32
12 0160112 44717 460 66500 308 . 44700 33 106333 8 10 10 9.7 -55°
) 471 88500 322 46700 30
13 0160/13 44717 481 69500 378 5§5000 33 103,33 10 9 e 9,3 -§5°
480 69500 374 54000 35
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- C CEPTU®UKAT 11PUEMOYHBLICMCTIBITAHAN / CERTIFICATE OF CHECK TESTS Ne 5978 ¥
ﬂbuueqaume: Opaep / Order: P10942 i 1

Note: MpoBegen HepaspyluaoUMit BUXPETOKOBOH KORTPOL N0 MeTogKke E 309 - YAOBNeTROPUTENEHO.
Nondestrugtive eddy-current test are carried out as per technique E 309 - satisfactorily. ) ,
Maxcumarnsias TBEpAOCTL He npesbitiaet 22HRC B cooTeercrauy ¢ NACE MR 0175,

Maximum hardness does not exceed 22HRC in acc. with NACE MR 01786.

poBeaets! ruaponenLITaHva npu gasnesun 2500 PS| npoaorpkuTensHOCTb TIIPOCTATUHECKUX UCIBITaRUE 7CeK~Y A0BNeTROPUTENIBHO
Hydrostatic tests are performed with pressure 2500 PS!, duration of hydrostatic testing 7 sec.-satisfactorily.

HomuHanbHbIf pasmMep NPOAGNLHOM NOIOCOBOIO 08pazLia Anst UCTIBITAHUS Ha PACTAKEHHE:

Wupyna, mm: 19,0 0,7

Pacuernan anuxa,mm: 50

Nominal size of longitudinal sirip specimen for tension test :

Width, mm: 18,0 % 0,7

Calculated length, mm: 50 _ '

Honyex no gnuue; - 0/+ 100 Mm , . .
Length tolerance: - 0/+ 100 mm

TpyGel vCAbITaHE! HA CTUNOLUMBAHNE ~ YL OBIETEOPUTENBHO.

Pipes are tested with flatening test - satisfactorily.

TpyGw! MCTBLITAHLL HA 32rUG - YAORNETBOPUTENLHO,

Pipes are tested with bend test - satisfactorily.

Tpybet ¢ ackoit

Pipes are made with bevel.

MaTrepuan He CoaepXUT pry T’ M . :

No mercury contamination.

Ha Tpy6ax He NpOU3BOAUINCS PEMOHT CrocoS0oM Hagapku,

Pipes are not repaired by welding-on process.

Korusi TPYG 3auimitienbl NONUSTUNIeHoBBIMY npobiamu.

The ends of pipes are protected with polyethylene caps.

Hapyisas nOBePXHOCTL TPYE noxpeITa rpyHT-amansi "AKPOKOP” B asa cnos.

The outside surface of pipes is covered with priming-enamel "AKROKOR” in two layers.

fiposenen 100% srsyansHbIA KOHTPOME K XOHTPOIT: reOMETPUNECKUX NAPAMETPOS - YACBNETBOPUTELHO.
100% visual control and control of geometric sizes is effected - satisfactority.

Ceprudmrarop G%""/ Crapuiuii KONTPQMsHbI MACTED OTAGHE TEXHUIECKORD KOHTPOnS:- -' g Lo W
Prepared by v . Senior control foreman of quality control department -/

OCBULEeTeNbCTBOBAHO SKCNEPTOM
Witnessed by expert ’
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